| F-1 (XRMR. BIFEAT R METER ASSY & HEADLIGHT ASSY

Fe | 84K : # & & &
Ref. No. Part No. i Description Quantity | Remark
I 37000 L0 AL Meter Asgy 1
2 174953 i e Extension spring 1
3 33150 T T 4T Headlight rim 1
4 33130 PP SRR P Lens 1
b 33115 B R A ke Circlip 1
6 GB/T15766, 3-1995 S RATITHL 12V, 4 Bulb 12V 4W 1
T GB15T66. 1-1995 BTREET AT ML {12V, 25/26W) bulb 12V 25/25W 1
i 33140 fir BT AT R Position light socket 1
g 33120 Bl LT #7 B8 Headlight socket 1
10 33160 HILLET 7 5 Casing 1
11 GR/T166T4- 1996 oA Mg 05 Balt M8 25 2
12 GB/T93-1987 P 8 Spring washer B 2
13 GEATOT. 1-1985 it B Washer B 2
14 33114 it Rubber ring 2




F-2 HHIEH. k. rd STEERING BAR, SWITCH & CABLE

FE | T #4R8 i ¥t & % I
Ref, No. Part No. i Description Quantity | Remark
1 BT100 1 Rear=view mirmor, RH 1
2 RT200 KENE Rear-view mirror, LH 1
3 47151 o S Fixing balt 2
4 47311 R Girip, RH 1
B 47181 AT mdnty Steering bar, RH 1
(i 47141 LhER Steering bar, LH 1
i 47411 AR Grip, LH 1
8 2a100 ol B | i Hand'ehar swiich, BH gl
9 35200 T | Hend ebar switch, LH 1
L 47121 T O e e Holder 1
11 GB/T6187. 2-2000 i W10, 28 Nut M0 1,25 2
12 46330 BRI E Chaock cable 1
13 46100 L[ Bt oA Front brake cable 1
14 46310 b Throtle cabla Ik

=




F-3-1 Wik, E#9%4H FRONT FENDER & REAR FENDER

FEE | FWH4RE

_Rtel.No Part No * W H ﬁ
1 53100 (IE=HE
i GB/T16674-1996 B W16
3 Ba100 HE AR

Desc "R EFE
S Quantity | Remark
FENDER FR 1
BOLT MG < 16 g

REAR FENDER




F-3-1 AriJeti. j5HEH. JSH# FRONT FENDER, REAR FENDER & REAR SIDE

—

Fes | ZT8HRKS =1y #r m
Ref. No. Part No. W 5 & Description Quantity
1 BA100 T s Front fender |
2 GR/T166T4-1996 R WX 12 Baolt MG 12 |
3 GR/T1AET4-1996 W WA < 25 Bolt MG 25 2
4 Ga100 SRtk ] Rear fender 1
5 43711 Pagiafi Rear side hood I

HOOD |




F-4 B & FRONT FORK ASSY

ded
"xﬂ g %;;g{ {,1:
1-‘/%

o

i e B FTHHEER Description # i & i
Ref. No. Part No. P Quantity | Remark
1 51000 Tl Front fork 1
2 51825 7 i EEE R AR B Lock nut, steering stem 1
3 81224 I A Adjusting washer 1
4 61311 Lk Upper panel 1
B 33811 [ERIFE g -3 Front reflector, BH 1
6 GB/TSTR2-2000 S M10x 32 Bolt M10x 32 2
7 GR/TATE2-2000 1508 10 Wazher |0 2
B 338132 R R Front reflector, LH 1
9 GBATI66T4-1006 SRR ME X 25 Bolt M8 <25 2
10 GR/TA1TT. 1=2000 BB WE Mui M3 2
11 51223 FriaEE SR Adjusting nut 1
12 51715 Ml 14t Ball 21
13 51711 Lok L Upper cover, top bearing 1
14 51712 LR & Lower cover, top bearing 1

- T




F-5 Rl FRONT WHEEL ASSY

g

BFE  ZTHHEMLS i i & i
Ref. No. Part No. F A& I Quantity | Remark

1 55113 Hit=h i Brake arm 1

2 B&112 i e Brake cam 1

< | 55130 nittEh Brake cover 1

4 i 55120 Hi L Eh Bt Erake shoe 2

5 | GB/T5782-2000 i 46 35 Balt M6 % 35 1

i 6B,/ T93-1987 SR Spring washer § 1

T GE/TEY. 1-1985 B & Whasher & 1

H GR/TA1TO=-2000 HREE ME IMut Ma 1

g bB115 E ] Brake wear indcatar 1

i0 56111 [ EakAlla et Retaining spring 2

11 S4BE0 Hirse e Wheel hub 1

12 BdR11 [k ] Wheel im it

13 | 54700 ek Tyre 1

14 SAR00 Tk r i Tube 1




F-6 |53 A REAR WHEEL ASSY

= “
I T

K5 ZEHB M ¥ i &
Ref. No. Part No. FHHEH Description Quantity | Remark

1 65113 JEHEh Brake arm 1

2 65112 EE Brake cam 1

3 65130 Bl Brake cover 1

4 65120 JErdnlEh R Brake shoe | 3

5 GB/TET82-2000 S MB35 Bolt M6 % 35 i 1

5 GB/T93-1987 P 6 Spring washer 6 a 3

7 | GB/TOT. 1-1985 [ 6 Washer 6 | 3

8 | GB/T6170-2000 KR} M Nut M6 3

o BEL15 S R Brake wear indicator 1

10 61410 HHR RS Chain adjuster, RH 1

11 BaELLL 5 BT BV LR AN Ketaining spring 2

12 64110 B Wheel hub | 1

13 93541 W Sued { 3

14 4611 A Wheel rim 1

] e




F-7. ] HfE R FUEL TANK ASSY

AD

T

FERIZBHERS | eyusn Description R & R
Ref.No. Part No Quantity | Remark

1 48200 -] LOCE, FUEL TARE 1

2 16610 - pekaih ks FUEL TANKE OOMP, WELDING 1

3 16912 e SCEEEN, FILTER 1

4 18911 i B COCE, FUEL |

a 16811 TEFE FR. DAMPING GASKET, FUEL TAKEK 2

b 16812 et R. DAMPING CASKET, FUEL TANK 1

T B, TE2ET~10856 s WASHER & 1

B GB/TL6AT4-1996 R M= 20 BOLT 86X 20 1

T




F-7-11 #E B FUEL TANK ASSY

N

Fe | THEAALS . ¥ & & ¥
Ref. No. Part No. FRAAK Description Quantity | Remark
1 1 BA00 i Fuel filler cap 1
2 16611 v o R Packing ring 1
i 16610 A R A 1 Fuel tank weldment 1
El 16811 AT R Darnping gasket 9
5 16912 vk Filter ganze 1
& 18a1l B stk Fuel cock 1
T GE/T166T4-190%4 EREE NG 20 Bolt M6 > 20 1
2 GRS TSZRT-2000 W e Washer 6 1
g 1BR2T A R Fitting rubber 1

A




F-8-1 B SEAT

ES ZHHRE R & B
Ref.No. Part No T W ¥ B % e s Quantity | Remark
L [ad100 E m SEAT ]
2 GBS T1IEAT4-19%0 MREE MR 20 BOLT WE 20 2

s




F-8-11 EE#: SEAT CUSHION

Fe | 84/

Ref. No. Part No. FW AW
1 44100 Gis
2 GB/TE177. 1-2000 EE 15
3 44240 B B b

T & & &

Description Quantity | Remark
Seat cushion 1
Nut Mo 4
Suppont 1

== 16 =




F-9 ZE4aBRs I Bk AIR CLEANER ASSY

1

FS | ZHERSE ¥ &
Ref. No. Part No. * WA E K | Description Quantity
1 17161 ek LA Ly | Air cleaner case 1
2 17116 = yk B ' Guard plate 1
3 17131 Seak sl Filter element 1
4 17111 bl 2 Cover 1
& GRATETF. 1-1985 [ & Washer 5 4
f G/ T93-1087 R 5 Spring washer 5 2
T GB/TH13-2000 ERST Max 12 Sorew WS 12 2
8 GB/TE13-2000 ERAT M4 26 Serew M4 2235 1
a 17115 AL i Clamp 1
10 17113 SR Connecting tube 1 I

11 GB/T166T4-1996 ERE Wk 12 Bolt MG 12 1




F-10- 1 HSiHPE8REHE EXHAUST MUFFLER

FE 24 HE £ =
Ref.No. Part No F b fF B W% Description Odinbity | "R |
15 18451 i g HOODy, GUARD, EXHAUST PIPE 1 !

= 16l

- e ———

LI g ol S

Tar



F-10-11 HFH AR B R EXHAUST MUFFLER ASSY

4 15
12 n

FES | 28 4R - R | % &
15 GO/ TR B-2000 ERST M5 8 Serew M5 %8 2
16 18716 o b ek Rubber plug 1

H




F-11 5318 . S4B . A4 4 KICK-STARTER, SHIFTING PEDAL & FRONT FOOTREST

b—a
8
—y
3
e
i
FE | ZHHEMKLES nE| | o=
Ref. No. Part No. T AR R Description Quantity | Remark
1 24700 HEFS AT B L Shiftng pedal 1
2 GR/TETR3-2000 iR e 22 Bolt M6 > 22 2
3 27700 AN A Kick-starter 1
4 42520 (TELLHER: Front footrest rod 1
5 GB/T16ET4-1906 KR MR <12 Bolt MB* 12 9 |
& 42300 i Side stand 1 |
T 42341 L Extersion spring 1 |
b 42342 R Bolt 1
a GB/TE18T. 2-2000 R N1D2 1, 26 Nut M10 1.25 1

-2




F-12 Fi#zhi%iR REAR BRAKE PEDAL

FE | B4R/ E 5.3 R # =
Ref. No. Part No. W A B el Quantity | Remark
1 35360 R EIER Rear brake switch 1
2 36913 ERE T Extension gpring 1
3 65400 EEiEhiits Rear brake pedal 1
4 65112 B RN (=) fr T Torsion spring 1
B GB/T96-1985 14 Washer 14 1
6 GB/TOL-2000 i 326 Pin 3% 25 1
T GB/T1=2000 216 Pin 2 16 1
B GB/T97. 1-1985 HBEe Washer 6 1
a Ba521 B EEHTT Pull rod 1
10 | 66511 SR NE Spring ]
11 65512 [ =fea B F R SR oS Pataimar 1
12 65513 T EEN T T WA Adjusting mit 1
13 Ga500 =20k e e Pull rod Assy 1

g EHES




/?/ ¢

F-13 “FX RS 4. #& REARFORK WELDMENT & CHAINCASE

Fes | THAFMAE s i & H
Ref. No. Part No. F W AWK Description Quantity | Remark

| 61300 B Chaincase 1

2 GR/T166T4-1996 L E L Bolihda =12 2

3 61100 AR A Rear fork weldment 1

4 61214 F X i Shaft 1

Y GB/TRLET. 2-2000 BRAF M0 1. 26 Mot MID X 1,25 1

& 29700 i Chain 1

%4 —




F-14 [FRE# REAR SHOCK ABSORBER

Fes  ZTHEHEKLS : # & #
Ref. No. Part No, AR . Description Quantity | Remark
| 62200 EREHRER Shock absarber, LH 1
i GB/T96-19B5 [ 10 Washer 10 8
3 GB/T923-1088 REE) MIDX 1, 25 MNut M0 1.25 4
i 62100 A Shock absceber, RH 1




F-15 BITRE. BHEEES 4 TAIL LAMP ASSY & REAR CARRIER WELDMENT

Fes | THEHE/RE ¥ & & &
Ref. No. Part No. A2 Description Quantity | Remark
1 da711 FEiTR Tail lamp lens 1
2 33720 BEATAT R 4F Tail lamp socket 1
3 |aan JRAT R Holde: W 1
4 33660 BEHF Rear winker, RH 1
o J36A0 RS Rear winker, LH 1
B BaTll Ere e Brackel, rear repistcation plate 1
1 45410 BREREHS Rear carrier weldment 1
8 GB/T818-2000 BRET Max 20 Serew M4 220 2
Lt GO/ T1GGT 41996 EEE MEX 12 Boli M& < 12 2
10 GE/T1LEET4-1996 $EEE WE > 20 Baln M > 20 2
11 G GB/T16674-1906 2 NG 16 Bolt M& X 16 3
12 GB/TT0. 1-20:00 WRET NG 16 Screw M5 X 16 2
13 GE/TIE6T4-19596 WREE NE X 16 Bolt M6 16 2

S




F-17-1 TE#. Hdjihf TOOL BOX & BATTERY BOX

g
e

RISE ¥ MBI T | ek W Description AR & B
Ref.No. Part No Quantity | Remark

1 43521 LRE TOOL BOK 1

2 §8130 THIEF BAND, TOOL 1

3 GB/T16674-1896 NG 12 BOLT MG 12 1

4 43911 it BATTERY BOX 1

5 GB/T223-1988 BB WE NUIT Mg 2

& 31920 F LR BAND, BATTERY I

T GB/T16674-1996 B ME 2 20 BOLT M3x20 2

T




F-16-11 #FHih&Z BATTERY BOX

FeE | Z284/8F y ¥ & & &
Ref. No. Part No. TERS R Description Quantity | Remark
1 43911 iR Battery box 1
2 GR/T16674=1996 KR MR X 20 Bolt M3 20 2
3 GR/To23-1088 5} M5 Mut M6 2
4 31920/ 500GY Wk iy Battery band 1
] 43912 He b ik Cover 1

FT




F-17 4% ELECTRICAL ELEMENTS

!:{."-\- =, % _‘-ﬁ\‘l
,.-" " 2
a’f M ;:é;
FE ZH4RS i & & % &
Ref. No. Part No. = AR % Description Quantity = Remark
1 31500 i Battery 1 |
o 25410 FLRIER: Tgnition switch ] E
3 32100 il Maln cable 1
2 34500 o] | Ignition coil 1
B | 34510 KA Spark plug |
6 | GB/TGl7V. 1-2000 a4 u5 Nut M6 i
7 |sum | ol Dl 1 ¥¢y
8 38210 | PRk Flash relay 1
P A 1600 e g Woltage regulstor 1
1o R TIG6Td=1906 i E e Balt M& 12 1
11 38100 L Homn 1
12 48100 i Steering lock i
13 B/ T166T4-1996 SR MG R Bolt M6 X8 L

T




F-19-1 ZEHUEER A FRAME BODY

FEs FAHFR/T HE | EF

Ref.No. Part No Quantity | Remark
1 | 41100 ERAEBAD FRANE CONF, WELDING 1
2 GR/T166T4-1996 B MR 120 BOLT W8X 120 1
3 GB/T16674—1996 BEEE ME X 100 BOLT W& 100 1
& | GB/T61ET. 1-2000 R N8 NUT M8 2

- 30 -




| F-19-1 PE%ETH KIT TOOLS

T

FR|EBART| smesk st KE | & 2
Ref.No. Part No Quantity | Remark

1 58120 TR TOOL BAG 1

2 58153 FOEF 1417 SPANNER 14X 1T 1

3 68119 IF AT 1316 SPANNER 1318 1

4 88114 FF O HCFE 6210 SPANNER 8x 10 1

5 h8111 HIEMERIERT WAENCH, SPARK PLUG 1

i 58113 AR T DAIVER, DOUBLE 1

T 68112 3 LEVER, DRIVER 1

L TR



